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a) Fire experiments for method b) Basic Details for Thermocouple
Fig 1. The fire experimental and measurements
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Table 2. Explosive spalling test results of specimens
Heating Time F-2 NSF Grade F-4 NSF Grade
mn) | jGde | 2Sides | 3Sides | 4Sides | 1Side | 2Sides | 3Sides | 4 Sides

Heating ‘Time F-2 NSF Grade F-4 NSF Grade
1 Side 2 Sides 3 Sides 4 Sides 1 Side 2 Sides 3 Sides | 4 Sides

SS None
Ir I
: “ -II
C
15 Spalling SS None SS None None N None
Crack I I I I I I I I
Note :

* None=none spa]lmg SS=shallow spalling(depth<10 mm), DS=deep spalling(depth>10 mm), PR=partial rupture,
CR=conplete rupture)
# Number of crack (I=none, II=less than 5, I=6-10, IV=11-20, V=21 or more),

P‘} & ,9-‘ Gy ‘:: v@ @
& '-S‘g"f'&‘;‘ 8T o oS s o
& F PO

0 ik S 4» Lid e’”g. Q"‘x\ & «"g

Alﬁﬂ = AlEA2

100 103
— OF 44.4% a3
g v # 60
- tal
5 b
a3
@

a) Water curing condition(WCC) b) Air curing condition(ACC)
Fig 2. Test results of moisture contents
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3. EC2, 2002. Eurocode 2, "Design of concrete structures. ENV 1992, Part1-2: General rules—Structural





